
 i

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
THE UNITED REPUBLIC OF TANZANIA 

 
VICE-PRESIDENT’S OFFICE 

 
 
 

 
 
 
 

GGUUIIDDEELLIINNEESS  OONN  MMAANNAAGGEEMMEENNTT  OOFF    
LLIIQQUUIIDD  WWAASSTTEE  

 
 
 
 
 
 

 
 
 
 
 
 
 

DIVISION OF ENVIRONMENT                                                 JUNE  2013  
 



 i

FOREWORD 
Liquid waste management is increasingly becoming one of the major social and 
environmental challenges in the country. This is contributed by factors such as 
rapid population growth, urbanization and increased demand towards industrial 
development and limited resources to cater for the growing quantity and 
[...]
Volatile solids  x x x    x x x x x 
Digestability  x           
pH x x       x x  
Volatile acids x           
Fats and oils x         x  
Heavy metals  x       x x x x 
Nutrients  x        x x  
Particle size    x x       
Specific resistance     x x       
compressibility     x       
Calorific value           x 
Leachability        x     
Microbiological 
properties  

x        x x  

 
8.3 Sludge Handling and Management Options  

8.3.1 Storage 
For liquid sludge, the most suitable ways of storing should include: 

 tanks/vessels having a square, rectangular or circular cross section with 
vertical walls; 

 excavated lagoons/ponds, normally lined at the bottom, with inclined walls. 
 
The most widely used systems of storage for dewatered sludge should be 
dumps, basins and containers. The storage of dewatered sludge generally 
requires a drainage control for water and gases and, in areas with heavy rainfall, 
covering and sealing systems. 
 

8.3.2 Transportation  
Transport by truck is the most convenient method that can be used. The most 
significant advantages are relatively low investment costs and a high degree of 
flexibility. Rerouting and alteration of collection points are also easily arranged. 
Drawbacks are possible leakage and odour/dust emission. Sludge can also be 
transported by pipeline or railway.  



 47

8.3.3 Reuse of Sludge for Agricultural Purposes  
In principle, all types of sludge can be spread on farmland if they fulfil the quality 
requirements (heavy metals, pathogens, pre-treatment) in accordance with the 
Soil Quality Standards Regulations of 2007. Pathogens and heavy metals can, 
however, limit the reuse of sludge. Heavy metals and toxic chemicals are difficult 
to remove from sludge. Preventing these chemicals from entering the liquid 
waste or sludge should be the aim of liquid waste management for sludge 
intended for reuse in agriculture or horticulture. Reuse may still be possible for 
purposes such as mine site rehabilitation, highway landscaping or for landfill 
cover.  
 

8.3.4 Composting  
As a general reference, the water content of a compostable mixture of organic 
wastes should be around 55% while the organic matter content should be greater 
than 70%, facilitating effective bio-degradation. High moisture content above 
60%, reduces the temperature, porosity and thus the oxygen concentration while 
a low moisture content, below 50%, could limit the rate of composting. At values 
of 10-15% the bacterial metabolism generally ceases to function. Bacterial 
activity is also influenced by pH, with the optimal values being between 5.5 and 
8. 
 
Because liquid waste sludge is rich in nutrients, its carbon to nitrogen ratio is low 
(5 to 10). A balance of the nitrogen and carbon content is necessary for the 
proper growth of micro-organisms. The carbon to nitrogen ratio (C/N) of the 
mixture is therefore commonly used to define the optimum functional conditions. 
Although values ranging between 25 and 30 are recommended, the types of 
substrates concerned must be evaluated when establishing the ideal ratio. Waste 
materials that can be used for this purpose include saw dust, mulched garden 
wastes, forest wastes and shredded newspaper. 
 

8.3.5 Anaerobic Digestion 
Anaerobic digestion is usually carried out in a specially built digester, where the 
content is thoroughly mixed. After digestion, the sludge is passed to a 
sedimentation tank where the sludge is thickened. Biogas is collected from the 
digester. The thickened sludge requires further treatment prior to reuse or 
disposal. 
 

8.3.6 Thickening 
Thickening is carried out in a sedimentation tank or in a sedimentation pond. The 
latter is advantageous if land area is available, because the sludge can be 
allowed to settle over a much longer period and a higher solids content of the 
thickened sludge is achieved. The water removed from thickening needs 
treatment. It can be returned to the inlet of an off-site liquid waste treatment 
plant, or in the case of sludge from on-site units by an aerobic treatment process 
such as lagooning. 
 



 48

8.3.7 Dewatering and drying 
Dewatering aims to reduce the water content further so that the solids content of 
the sludge is about 20 % (equivalent to 1 kg dry sludge with 4 L of water). The 
sludge can then be handled like a solid. Dewatering can be done mechanically 
using a filter press (employing pressure or vacuum), or a centrifuge. It can also 
be done using drying beds. A drying bed consists of a 30 cm bed of sand with an 
under-drainage (Figure 12). Sludge is applied on the sand bed and is allowed to 
dry by evaporation and drainage of excess water over a period of several weeks 
depending on climatic conditions. Bacterial decomposition of the sludge takes 
place during the drying process while moisture content is sufficiently high. During 
the rainy season the process may take a longer time to complete and sizing the 
area of the drying beds should take this into account. 
 

 

 
 

Figure 12: sludge drying bed 
 

8.3.8 Incineration 
Incineration of sludge that contains hazardous substance such as heavy metals 
can be performed in cement kilns after pre-drying, because they have a high 
calorific value. Pollutants should be stabilized in the clinker which is an 
interesting way of treating polluted sludges. Incineration results in a large volume 
reduction of the sludge.  
 

8.3.9 Land filling  
Final or ultimate disposal of sludge, which cannot be reused, is by landfilling. 
Since sludge for landfilling usually contains heavy metals or toxic chemicals, 
lining of the landfill with clay or plastic liner may be required to prevent 
contamination of groundwater. Guidelines for landfill should be; 
 

– Trench method is usually chosen where the level terrain is available, soil 
are deep and ground water table is deep; 

– The trench may be completely excavated prior to beginning the operation 
or it may be excavated progressively as work proceeds; 

– The trench should be self draining 
– The fill begins at one end of the trench and develops progressively along 

its length; and 
– Trenches are usually 1.8 to 3m deep and, depending on local conditions, 

3.5 to 10m in width 



 49

Sludge can only be deposited after dumping an at least 3 meters thick solid 
waste ground layer. Continuously spread sludge layers have to be avoided. 
Sludge piles have to be covered with solid waste.  
 



 50

CHAPTER NINE 
 

SAMPLING ANDMONITORING OF LIQUID WASTE  
 
Sampling and Monitoring of the environment and treated liquid waste are needed 
to determine whether; 

 predicted effluent quality is achieved; 
 level of impact or change caused by the management system is as 

predicted; 
 setting of environmental standards are met 

 
9.1 Monitoring of Liquid Waste  

Monitoring of effluent quality may be undertaken to: 
 assess treatment plant performance 
 meet a regulatory requirement 
 detect changes in effluent quality that could have an impact on the 

environment 
 provide data for long term planning and to confirm design criteria 
 meet research needs. 

 
9.2  Sampling of Liquid Waste 
The nature and frequency of sampling required will depend on a large number of 
factors. These include the: 

 sensitivity of the environment 
 nature of the treatment process 
 risks to the environment 
 quantity of the discharge 
 variability of the inflow 
 composition and variability of the inflow's industrial waste component 
 reliability of the treatment process 
 competence of the operating staff 
 effectiveness of the plant's maintenance and supervision 
 remoteness of the plant 

 
It is recommended that sampling can be done in two levels: 

 a small number of critical parameters such as indicators of general plant 
performance and those most likely to vary and have the greatest potential 
for short term impact on the environment; and 

 a broad suite of parameters covering all those with identified potential for 
impact on the environment including suspended solids, BOD, temperature, 
pH, oil and grease, nutrients, dissolved solids, pathogens and toxicants. 

 
The sampling frequency is largely dependent on treatment system size and the 
robustness of the treatment process. In cases where there may be a significant 
impact on the environment, more frequent sampling may be required. Table 7 



 51

presents the recommended sampling frequencies for different liquid waste 
treatment system types. Two sampling frequencies are recommended for each 
plant size. 

 
 
 
 
 



 52

Table 7: Recommended sampling frequencies for different effluent treatment systems 
 

Liquid waste 
treatment 

system type 

Principal Process 
Parameters 

System Retention 
time 

Treatment system size 
Very small  
(<0.5MLD) 

Small  
(0.5-3 MLD) 

Medium  
(3-20 MLD) 

Large 
(> 20 MLD) 

A,B TSS, BOD All Q Q W 2 x W 
C TSS, BOD Long retention time 

 
Short retention time 

Q 
 

M 

Q 
 

W 

M 
 

2 x W 

W 
 

2 x W 
 

D TSS, N, P, BOD Long retention time 
 

Short retention time 
 

Q 
 

M 

Q 
 

W 

M 
 

2 x W 

W 
 

2 x W 

E E. Coli Long retention time 
 

Short retention time 
 

Q 
 

M 

Q 
 

M 

M 
 

2 x W 

W 
 

2 x W 

F Any site specific needs All  W W 2 x W 2 x W 
 

NOTES: 
 Liquid waste treatment system Examples of treatment processes 

A Pre-treatment screening    
B Primary treatment Primary sedimentation     
C Secondary treatment Biological treatment, chemically assisted treatment, lagoons 
D Nutrient removal Biological and chemical precipitation    
E Disinfection Lagoons, ozonation, chlorination    
F Advanced liquid waste treatment Sand filtration, microfiltration     
 ABBREVIATIONS  
 BOD = Biological Oxygen Demand 

TSS = Total Suspended Soils 
P = Phosphorus 
N = Nitrogen 

MLD = Million Litres per Day 
W = Weekly  

2 x W = Twice weekly 
Q = Quarterly 
M= Monthly  

 



 53

9.1 Standards for Monitoring of Liquid Waste Discharges  
National Environmental Standards Committee has set standards for liquid waste 
discharges in accordance to the requirements of the Environmental Management 
Act (2004) (Section 140-150). In addition, the East African Community (EAC) has 
developed Regional Standards for Industrial and Municipal Effluent Discharges 
into Sewerage and River Systems for adoption by Partner States.  
 
Industrial effluents are discharged into either public sewers or water bodies. The 
maximum permissible limits and test methods for industrial effluents discharged 
into public sewers are given in Table 8. In addition, maximum permissible limits 
and test methods for municipal effluent from treatment systems and sometimes 
industrial effluents into water are given in Table 9. 
 
Table 8: EAC Regional Standards for Industrial effluents discharged into 
public sewers — Maximum permissible limits 
 
S/N Parameter Maximum 

permissible limits 
Test Method or Equivalent 

1.  Total Suspended Solids 250 mg/L ISO 11923 

2.  Total Dissolved Solids 2000 mg/L - 

3.  Turbidity 300 NTU ISO 7027 
APHA Standard Methods: 2130B 

4.  pH 6.0-9.0 ISO 10523 

5.  Temperature 20-35
o
C  

6.  Biochemical Oxygen 
Demand (BOD) for 5 days 
at 20

o
C 

500 mg/L ISO 5815 

7.  Chemical Oxygen 
Demand (COD) 

1000 mg/L ISO 15705/6060 

8.  Total Phosphorus 10 mg/L ISO 6878/15681: Part 1 & 2 

9.  Sulphides 1 mg/L APHA Standard Methods: 4110B 
ISO 10530 

10.  Sulphates 400 mg/L APHA Standard Methods: 4110 B. 
ISO 10304: Part 2 

11.  Nitrates 20 mg/L ISO 7890: Part 3; 
APHA Standard Methods: 4110 B. 

12.  Nitrites  2 mg/L ISO 6777 

13.  Ammonium nitrogen 5 mg/L ISO 11905: Part 1/5664 

14.  Total nitrogen 30 mg/L ISO 5663 

15.  Colour 300 TCU ISO 7887 

16.  Odour No offensive odour   

17.  Cyanides 0.2 mg/L ISO 6703 

18.  Chloride 600 mg/L ISO 10304-1 
APHA Standard Methods: 4110B 

19.  Total residue chlorine 1 mg/L ISO 7393-2 

20.  Fluorides 8 mg/L APHA Standard Methods: 4110 B. 
ISO 10304: Part 1 

21.  Iron 3.5 mg/L ISO 6232 

22.  Arsenic 0.2 mg/L ISO 11885/11969/6595 



 54

S/N Parameter Maximum 
permissible limits 

Test Method or Equivalent 

23.  Cadmium 0.1 mg/L ISO 5961/8288 

24.  Total Chromium  2 mg/L ISO 9174/11083 

25.  Copper  1 mg/L ISO 8288/11885 

26.  Aluminum  2.0 mg/L ISO 10566/12020 

27.  Lead  0.05 mg/L ISO 8288/11885 

28.  Barium  1.5 mg/L ISO 14911 

29.  Total mercury  0.002 mg/L ISO 5666 

30.  Nickel  1 mg/L ISO 8288/11885 

31.  Selenium  0.1 mg/L ISO 9965/11885 

32.  Zinc  5 mg/L IS0 8288/11885 

33.  Silver  0.1 mg/L ISO 15586: 2003 
ISO 11885 

34.  Organochlorine 
pesticides 

0 mg/L ISO 6468: 1996 
 

35.  Oils and grease 5 mg/L APHA Standard methods 
5520 ISO 9377: Part 1 - 3 

36.  Phenols  2 mg/L ISO 6468/ISO 14402 / 6439 

37.  Benzene  0 mg/L ISO 6468: 1996 

38.  Dichloromethane  0.2 mg/L ISO 10301: 1997 

Source: EAC, 2012 
 

Table 9: EAC Regional Standards for Industrial and municipal effluents 
discharged into water bodies — Maximum permissible limits 

 
S/N Parameter Maximum 

permissible limits 
Test Method or Equivalent 

1.  Total Suspended Solids 100 mg/L ISO 11923 
2.  Turbidity 30 NTU ISO 7027 

APHA Standard Methods: 
2130 B. 

3.  pH 6.0 – 9.0 ISO 10523 
4.  Temperature change  ± 3 

0
C 

 
 

5.  Biochemical Oxygen 
Demand (BOD) for 5 days 
at 20

o
C 

30 mg/L ISO 5815 
 

6.  Chemical Oxygen Demand 
(COD) 

60 mg/L ISO 15705/6060 
 

7.  Total Phosphorus 5 mg/L ISO 15681: Parts 1 & 2 
8.  Sulphides 1 mg/L ISO 10530 
9.  Sulphates 50 mg/L ISO 10304: Part 2 

APHA Standard Methods: 4110 B. 
10.  Nitrates 5 mg/L ISO 7890 PART 3 

APHA Standard Methods: 4110 B. 
11.  Nitrites  1 mg/L ISO 6777 
12.  Total nitrogen 10 mg/L ISO 5663 
13.  Ammonium nitrogen 5 mg/L ISO 11905 part 1 / 5664 
14.  Colour 50 TCU ISO 7887 
15.  Odour No offensive odour  



 55

16.  Cyanides 0.05 mg/L ISO 6703 
17.  Total residue chlorine 0.2 mg/L ISO 7393-2 
18.  Fluoride 2 mg/L ISO 10304 
19.  Arsenic 0.01 mg/L ISO 11885/11969/6595 
20.  Cadmium 0.01 mg/L ISO 5961/8288 
21.  Hexavalent chromium  0.05 mg/L ISO 9174 
22.  Total Chromium 1 mg/L ISO 9174/11083 
23.  Copper  0.5 mg/L ISO 8288/11885 
24.  Lead  0.01 mg/L ISO 8288/11885 
25.  Total mercury  0.001 mg/L ISO 5993/5666 
26.  Nickel  0.5 mg/L ISO 8288/11885 
27.  Selenium  0.02 mg/L ISO 9965 
28.  Zinc 5 mg/L ISO 8288/11885 
29.  Silver  0.1 mg/L ISO 11885 
30.  Aluminium 2 mg/L ISO 10566/12020 
31.  Organo-chlorine 

pesticides 
0 mg/L ISO 6468 

 
32.  Oils and grease 5 mg/L ISO 9377 Parts 1-3 
33.  Phenols  0.002 mg/L ISO 14402/6439 
34.  PCBs 0.003 mg/L ISO 6468 
35.  Benzene  0 mg/L ISO 7875: Parts 1 & 2 
36.  Faecal coliform  400 in 100 ml of water ISO 9308 Part 3/ ISO 6222 
37.  Total Dissolved Solids  1200 mg/L - 

Source: EAC, 2012 
 

 


